[ TBACTOR REPAIR PARTE 1 ~
40" TRAGCTOR MDDEL NUMBER D4013-000 }

I

- Had Kay _!&'aﬁ .
&n Ryqgs 19

NGTE: ALWAYS USE DRIGINAL
EQUISMENT 2afY$ Lise of service!
teplacamant partz other thaa ariginal
pans riay void your warranty, .

2
29 4L unnuMEERER

ITEMS ARK INTRRCHANGEARLE
- WITH OFPORITE 8IDE -

CUTd BCUTON BIiel 0 T0M8T NN | 8609849879501 1430 IDIANIS Adyus



E0°d ZEOTON BT:GT

~ L TRACTOR REPAIR PARTS T
40" TRACTOR MODEL NUMBER D4013-000
ggvy Fart Mo, [_—DQSG-flpﬁﬁn m&" Part Na. OC!BI"D"Q"
1 307895 | Seat 43 58325 | Knob, Helght Adjuat
2 300302 | Screw. Hex Hd, Tap #10 x 1/2 (. 491 307889 | Handle, Lift
3(319848-830| Channel, Seat A. H. g0 301238 | Pawi, Height Adjust
4 1315847-830) Channel, Seat R H. 51 302380 | Tie Rod
5 86030 |  Scraw, Hx Hd, Wd FI 52 121222 |  Golter Pin
5/16-18 x 814 in, 63 1302938-883 | Bracket L. H, Front Henger
§ 122007 | Scraw, Taplite. 5/16-18 x 3/4.1n. 64 1302379-853 |  Assarbiy, Front (it Shatt
7 3158881  Suppont, LH Fool Rast Stiffrer 59 |804567.853 |  Bracket, R, M, Fron! Hanger
8 120383 [ Washer, Flal, 11432 In. 56 |302580-853| Bracket, Hanger
8 04481 Rad, Seat Suppor 67 (309218-853 Agsermbly, Raar Lift Shalt
10 26368 Halr Pin, .073 Dia. x 1.1 In, 58 308380 | Ferder Support, R.H.
1" 306520 | $Seal Bpring 59 180075 | Screw, kX Mg, 5/16-18 x 5/8 In,
12 1084 Washer, Fiat, 9/82 \n.- 80! 305381 Suppon, Shif Plate
13 180018 | Berew, Hx Hd, 1/4-20 % 5/ In, 81 §6807 | Cover, Seat Spring
14 16802 | Nut, 1/4-20 62 1305362-861 |  Quacrant
15 327431 Fander Suppart, L. H, 63 B1386 | N, Hx, Wl FI Lk, 1/4-20 Tha.
18 ‘ 302208 | Bracke! Support 84 306688 | Handle
17 58273 Nut, Hx, Wd i, LK 5/16-18 The. g5 120377 Nut, Hx 3/8-16 Thd.
16 |322468-830] Seal Support 66 329542 |  Operatore Manual
19 1322469-830|  Supgor!, Fender & Seat - (Net lustrated) English
\ 20| 2193871 Suppen, LH Faot Res) Stifiner 87| 320843 | Operators Manug)
21 33487 | Screw, Hx Wshr Hd Tap, (Not lustrated) Franch
' 5/18-18 x 1/2 |n, BB 329544 | English Parts Manual
2 120838 | Washer, Spit Lock ' {Nat lllustrated) English
, @8 274517 Flatwashar, 13/32 In.
24 120385 Flatwashar
<5 50604 Scraw, Tap 5/16-18 Tha.
28 995338 |  Scraw, Hx Tap 1/4-20 x 5/8 in,
a7 180020 |  Sorew, 1/4-20 x 34 In,
28 (303155-6838] Fender
ag 1498 [ N, M Cirlk, 5716-18 Th.
30 461814 ‘Surew, 516-18 x .63 1n. .
31 d0szer Gable, Dack Lin
32 48306 | Puley
a3 303230 | Assembly, Pulley Bracket
| 3a 303522 | Shoulder Boft, 5/16-18 Th,
< 126211 Bolt, Garrlpge, 5/16-18 x 5/3 In.
e 302208 | Agsambly, Uppar Shatt
a7 302383 Quadrani
38 9143 | LN Lever .
39 300171 Shoulder Bolt, 516-18 The,
40 44108 Nut, Hx W £t Lk 8/18-18 Thd.
41 300310 Clavis RPin
42 300311 E-Ring
43 302387 ] Lk .
44 38149 Shoulder Bolt, 6/16-18 The.
45 468602 Washar, Flat
48 58390 Actuator Rog
47 53328 | Spring, Height Adjust |

0,81 NNC




TRACTOR REPAIR PARTS | =
40" TRACTOR MODEL NUMBER D4013-000 | ~
L7
72

FUEL FiteR

. B8 4
s ENGINg
Rt TN
L ]
i QF&
ht

FQ d 2T

=)

ON §T:S1 10,87 NAC 862922861911 "1d30 3ITNA3S AUAANW



~ L TRACTOR REPAIR PARTS j
’ 40" TRACTOR MODEL NUMBER D4013-000
m’f Fart No. Deacription ﬁ:: FartNo. | Degeription
1 1309457-8791 Hood 46 306880 | Screw, Tap, 1/4-20 x /2 In,
2 25086 Shoulder Boll, 8/16-18 Thd. 47 120854 Berew, Hx Mg, 1/4-20 x 5/8 1n,
3 1498 Nul, Hx, Girlk, 5/18-18 Thd, 48 120392 Washer, Flat, 9/32 In.
4 3085888 | Lens, Headlight 40 1602 | Nut, Hx, Cirlk, 1/4-20 Tha.
51314880630 Assembly, Foot Pad L. H. 50 802307 | Shatt, Steering
6 |324785.863) Heal Shigld, Gas Tark 51 302524 | Pin, Dowel
7 300303 | Screw, Hx Hd, FIastie 44 302314 | Pinion, Steering
144 Dia. x 34 In, 83 3024968 | Bearing, Flange
8 306820 | Tank, Ges 1.5 Gal W/Sansor 54 306856 | Grile
305804 | Low Fupl Sonsar 55 2968 | Washer, Fist, 1/2 In.
g 12501 | Cap, Fual 56 20684 | E-Ring v
10 |308897-858| Bracket, Hood L, H. 87 87158 Bat, Joint, 3/8 Thd:
11 56030 | Screw, Mx Hd, 5716 -18 % 344 In. 58 #8672 | Hose Clamp
12 {308898-853| Bracket, Mood A, H, 58 307112 | Pug, From Axle
13 310870 | Front Axis W/Boarings 80 47483 | Trim, Hood
V4 180078 Scrgw, Hx Hd, 5/16-18 % 58 In. 81 308235 Ratchet Fastenars
15 708 | Greasa Filling &2 328731 | Sgrew, 51624 x .75 In.
10 302303 | Bearlng, Spindle €3 300440 | Bek Guida
17 38825 | E-Ring 64 |309011-883] Clutch Stop Bracket
18 1499 | NuL, Hx, QMK 3/8-16 The, 6k 35497 | Screw, 518-18 x 1/2 In, Tap.
19| 302318 | Spindle, R H. 66 71100 | Nut, §/168-24 Hex Wd Filk
20 120382 | Washar, Split, Lock 3/8 In. 87 150588 | Sorew, Ph Pn #8-32 x 3/8 in.
a 120369 | Nut, 1%, 3/8-24 Thd. 88 305194 | Cluich Plate )
221 302306 Steering Arm, Uppet 6 308459 Nut, Hx Nylon Lock #10-24 Thd.
23 986418 | Washer, Fiat, 26/64 In. 70 536862 | Sorew, Hex Hd 5/16-18 x 3/4 in.
24 300328 | Assembly, Tle Rod 7 138538 | Washer, Intarnal Taoth
25 302317 | Spindie, LM, 72 1206822 | Nut, Hex #§-32 Thy,
28 180134 Screw, Hx Md, 3/8-16 x 2.1/2 1n, 73 320553 Serew #10:24 ¥ 5/8 In.
27 1302321-8563; Bupport Bracke!, From Axle 74 32085 Scraw #4-24 % /2 In.
23 122207 | Scraw, Hx Md, 3/8.16 x 3 In 78 308857 | Tinnerman Clip
26 2483 | Washer, Spring 76 300302 | Seraw, #10-1/2 In.
a0 85273 | Nut, HX, Wa FI Lk 816-18 The, 77 { 318718 | Throttle Contral
31 €42 | Washer, Flal. 3/4 In, 78 13044399-630 | Knob, Throtile Contral
a2 A1 Wheel & Tire Aasembly, Front 79 i 08115 | Fosm Hood Baflle
Tire Referte Tire Tread Rage 80 321810 | Pay
321518 Whee Witk Bearing
24187 Valva Siem
314418 Bearing
33 302386 | Deag Link
34 124926 NUt, Hx, Jam, 3/8-24 Thq,
35 306569 | Hubcap, Front
36 308669 | Clip, Huboap
37 |014888-630| Assembly, Foot Pad R, 1.
36 [302381-830) . Dash, Lower
39 45269 Screw, Tap, 5/16-18 x %8 In,
40 985346 | Screw, Sall.-Tap. 1/4-20 % 1/2 In.
41 3058280 | Cover
42 303228 | Bushing, Uppar Stesring
43 323205 | Dash, Upper
44 323205 Siwering Wheel
45 458378 Rir. , Spring. 174 x 2 In
U
{*) Qrder Pans Indiviguatly
9 b

S0°4d €20 oN

0Z:51

10.81T NNL

86498264578: 01

"Lld430 IDIANIS AHYANMW



L. TRACTOR REPAIR PARTS |~
40" TRACTOR MODEL NUMBER D4013-000

90°d TTO'ON 1Z:ST 10,81 NNC 862984857910 '143C 3I1A¥3S ABYINK



|

TRACTOR REPAIR PARTS

4)" TRACTOR MQODEL NUMBER D4013-000

20°d ZTOTON TZ:ST

10,81 NNC

8649828578: 4]

Ne' | PartNe. | Geseription Key |panNo., | Deseription
1 [404025-853] Tube Asgermbly, Shift Pivol 49 1203851  Washar, B/16 In.
2 1304024-853] Tube Assembly, Shill 42 121283 Cotter Pl
3 3028638 | Clip, Shift Laver 43 304209 | - Bpring, Cluich
4 85447 | Sqraw, Mx Hd, Wshr Tap, 44 304126 | Bracket, Brake Rod
$798-18 % 172 In. 45 271184 Nut, Hx, Keps, 5/16-18 Thd.
g 304088 Shoulder Ball, 1/4-20 48 304212 RAod, Cluteh
4 16032 MNut, Hx, Cink, 1/4-20 Thd, 47 304049 Arm, ictior
7 71048 | Nut, Hex Nyion, Lock 3/8-18 Thd, 48 51188 | Shouldar Balt, 3/8-18 The.
8 1499 Nut, Hx, Cirls, 3/8-18 Thd. 48 274817 Washer, Flat, 13/32 In.
2 182145 | Scrow, 3/8-16 x 1-1/41n, 50 96368 |  Mairpin
10 a32814 Main Frame 51 304083 Rod, Shit-On-The-Go
11 Engine 12.58 Harsepower B&S 52 57325 | Carriage BoRt, 3/8-16x 2 In,
12 08279 Fxhaus! Tube 3 40223 Adler Shaave, Backside
13 48708 Gasket, Mufller 54 304105 Belt Retaingr
14 111316 | Eibew, 0%, 3/8 in. . BB | 304130 | Spring, Brake
15 180077 Screw, Hx Hd, 5/46-18 X 3/4 in. 56 48171 Nut, F[ange, 3/8-1€ Thd,
16 328324 | Mulller 57 22058 | Retaining Ring
17 {304700-8%3] Bracke! Muthier 68 ap21 Kay, Waadruff, #8608
. 13 36287 | Screw, Hx wa Hd, #8-32 x 3/8 In. Bs 303109 Pulley
Fon 19 320923 | Heat Shield, Muttier 60 309348 [ Shift Link
; 20 9796 Bracket, Transaxle (or Mut{fer) 89 120394 Washer, Flat, 13/32 In.
a1 126211 Balt, Carriage, 5/16-18 % 5/8 In. 82 302582 Shift Lever, Transaxle
22 56273 | Nu), Hx, Wd Fl, Lk 5/16-18 Tha. 83 6G266 |  Screw, Hx Hd, 1/4-28 X 3/4 In,
23 309388 Pulley Asgembly, Enging B4 120392 | . Flaiwagher - .
24 319622 | Bsaring, Sleeve Saclor Gear 85 30282 | wvasher, Wave
B5 1 120383 | Washegr, Spiit, Lack 7/8 I, 86 308436 | Push Nut, 516 Boll Relainer
28 428844 Scraw, Hx Hd, 7/16-20 X 5 1n. &7 995338 Soraw, Hex Hd Tap, 1/4-20 x -
27 303241 V-Belt, 90 In, Long 878 In,
28 310162 Bell Guide 68 3oa5a2 Key, Scuare 1/4
29 |*- 67187 | Washer Special 89 47453 | Trim
30 1488 | Nut, Hax, Qirlk, 5/16-18 Thy. 70 121222 | Pin, Cotter
34 309388 | Elegtric Clulch A 308188 | - Washer
32 50847 &crew, Hx Md Tap, .72 5a472 Deflactor Side Qut
_— /816 X1-1/4 [n. 73 996346 |  Screw, 1/4-20 x .50 WAHHTAP
33 | 188489 | washer, 3/8 In. <
34 302335 Pad, ClutervBrake, Moldad
as 306083 Assembly, Cluteh/Brake Arm
8& 313271 Bracket, Glton/Brake Arm
37 304208 Lever, Park Brake
38 304217. | Aad, Parking Brake
39 304267 | Krob, Park Braks
40 | 25088 | Shoulder Bott, 5/16-18 Tng.
1o

e

"1d30 3DINN3S ACHANN.



L TRACTOR REPAJR PARTS D
40" TRACTOR MODEL NUMBER D4013-000

|

P
e 3
. ei, heni44

bage § . °

o
p V75

o

NOTE: ALWAYS USE ORIGINAL
EQUIPMENT PARTS Usw of sarvico/

v ’ ALL UNNUMBRRED
replacament pans othet than origina! ITEMS ARE INTRCHANGEABLE
partg may void your warranty. WITH QPROIITE BIDE

12 %\

80'd TZOON TZ:5T  10.81 NAC 8649£2¢€579: 0] ‘1430 321A¥3S AHAANW



TRACTOR REPAIR PARTS

40" TRACTOR MODEL NUMBER D4013-000
':12' Part No, Descriptien
1 180177 Serew, 14213 % 4.50 In.
2 86497 | Screw, 5/16-18 2 8D In.
] 3058501 Spring, Civtch Brake Pedal
Heturn
4 | 302388 | Link Drag .50 Dia,
- 5 124925 | Nut, 3/8.24
6 571568 Hall Joint 3/8 Tha.
7 120382 Washer RegSptlock 393x.68%.10
g 38499 Scraw, 5/18-18 x .75 Taptite
] 39628 | Key Square
10 " Wheel & Tire Agsy 20-10x8
301368 Wheet Rim
24167 | Valve Slem
58276 Tire 20x10x8
1 120383 | Wasner, Fiat
12 321382 | Stabiiizer Brackat
13 < 1498 Nut, 5/168-18 Thd.
14 302879 | Bearing, Sleave Sector Gear
15 302301 Gear, Steering Sector
16| 322811-830| Maln Frame
47 22265 | Flatwasher, 515%1,38x.119
18 120228 Scraw, 5/16-18 x .63 In,
18 | 308572-884] HubCap 8" Euro
20 3eezs Ring, Retaining
21 | 506669 | Glip, Hubcap .
22 73840 | Flalwasher (Left Side Only)
23 A ) Transaxle
24 57744 Spacer
-1 180089 Scraw, 5/16-18 x 2.25 In.
26 1300} Nut, 1/2+v3 Thd,
a7 3041580 | Spring, Brake Return
28 21682 | Flawasher, (Right Sige Only)
Q\
(*) Ordar Individuat Parta - Y :

{(*) CONTACT YOUR NEAREST TRANSA)%!,E DEALER FOR PARTE & SERVICE,

60'd ZEZ0°'ON ZZ:57

3

1081 NAC

15 Ta,

86298£28519: 01

“Ld30 IDIAYIS ABNANM



g

. MURRAY SERVIZE DEPT.  'ID:615373679% | JuN 18°01 15 'F»
| _
@ 3 vl
awvggivzi%xtslzﬁgnau Auraem 1ned plon J(!su.l.ﬁ:.iad

L5
1EUIBUO Ve JBYID Slaed Ul anBides
op /801A/08 0 B GLLYS INIWGEINDE
) IVNIDIHO 35N BAVMY '3LON

v s :

-

000-ELOVa HABWNN T3AOW HOLIVHL 0P

S1HYd dlyd5d HOLoVE1




MURRAY

4

SERVICE DEPT. .

JUN 18701

DiR153736874s 18123 No.0Z2 P11
P s
SA01D "W CEEGY I fA 4
UMD 'BABID | $BICOE | ov
pow usiny £L0808 &b
WY 'IBNORIG 9AYM | BLOLLE a4
anyy 'poy r2rb0g eY
unow sINyD 1evoelg LI0L1E 44
Bunds GLEYLE Ly
JoReHeg aInyd ZEYPOR ov
U e X 81-94/5 'PH XH 'maiug LA00BL &t
pEAD 80 | AGE0LLE e¢
UL % FE-B/E PH ¥H ‘mei0g S4T6T e
Bunds yauseEM £8ve 9
. Ypelg | Se0608 ge
BILX BL-91/S TPH JUBM 'MEIDG PER0E 12"
RNLQE-SHLNT I PMINN | 2821 1314
IBUSEM 99695 FA
Adling | 0BEYS Ve
wmouds | ermig e
pan} Jeouds BLB0S B2
Bunseg wnty | srsgs a2
Guuesy | z9ssp [
Pleyg Eng | 2190§ -T4
+a0edg 08803 72 Aquiassy IBYG B 9IPPES | $BPOS Sg
ULpo' L X gL-gL/g hoa ebeued | 016D 73 (€£-52 'SON “aun Aipudssy I | 2AE05 *g
U EY X 3L-91/G o abeueD | 5L048 0L ULB/S X BL-BL/S P XH ‘ma0s | 540081 £2
‘PUL B1-B1L/E INN B0 p¥ €8 Ul ERILL By Semiky £EE0Z 2e
UL XBLOLG ‘M08 | §4008L | 89 Asjind )6 'pIRNG yog | /52836 | 12
o QUL OV-B/E XHION | LLEDT 29 PUL BE-8/€ MND XBH'INN | BBFL 02
M1 B/E 00T Yidg Yeusep a8e0zt as ‘BUL 9L-B/€ 'UeE 8pINOYS 08488 34
‘ BABID | EPVROC. | S8 oM | Li9Eoe | 9
280 XB/LXE/S 1OUSBMBIY cotutt L] H 0BG (28U geyror VAY
U S/R-L X BLDL/G die) ‘MeInE Sre00e £9 NN Ysng gege 94
£00°%D0"1XQ2C" 1B|J JOuBEM ¥i2st ¢9 HO8Q JSMOW | €GR-188/2C8] SI
Suudg uoinio | pageas | 1D JEGMEI] ‘Do | £OR20E | B
BuoT ul g9 ‘Yeg PEIG0C 08 JBg MEIG IFUUBYD ooaple Bl
, BIeeRkL leysemEld | LLSviE 63 © BOZ'=00°LXLBE UBUEEBM | L00DBEE ol
POH UM | gORRLE | 8§ Bunsnipy N | Lreey L
leioy Yenoelg | ¥RIGOE | LG i 19noRie | gLea08 0L
‘PUL 918/ '[d DM "X NN DAY a5 UL X BL94/8 PH XM 'MeIOG | 50081 &
- 814 Jousem | g4pe68 | 48 PUL LG G H0OT EH NN | 8BYL 8
B0RIR 4BIP| | £68PEE | vO : aip | gessle A
Y9G % 9188 OB JAPINOLS | 0ZPPOE ] PUL B3BBG N | 226601 8
ULy X 9b0/4 wop e | greys 3] PUL CI-B/L WP X WUN | BBR0E g
Lefing soipr | gzeote | 1§ ' PO w| gise0e | ¥
eumiey iieg | avel 04 BARID [ £82508 £
AQuessy 4P| | pse-L1 1228 | &F 8005 'WSnEM | 08195 . z
ayEIg 'ooY PLLEQE 114 G110 Ul ZLEQOE 1
| uopdyaseg "oN Med k‘;’;‘ Uolldiioneq §  oN 1B )&)‘1 J
' ‘ 000-EL0P0 HAAWNN 13UON HOLDVHL ,,0F
S1HVd HIVdIH HOIOViL T



FSERYUTmE - ' - . - % ! e
SERVIZE DEFT, IDIG153736798 Jl_JN g .0% 15:24 No.022 B 12
N 3o,
2018 BLEOLdD HUM . '/;aux;'.uem inan pjo;\ ABw sypod
ZIAVIDNYNONRIN 3HY GW3L jeuiBic veyl a0 sied Juswade i
QaHFRANNND 1Y /801MIBS 4O 881 SLUVY LNIINSINDA

IVNIDIHO 38N SAYMTY ‘dLON

A IW"

e SR i
73.\":;"‘-.‘-."{533‘&% '
DA AT

S o 0006400 YIEIWNN TIAON HOLOVHL .0
o _STlivd Hivd3d HOLOVHL . - 1




~ T TRACTOR REPAIR PAFTS
40" TRACTOR MODEL NUMBER D4013-000 '

‘:42 FartNo. | Deseription m‘ Part No. | Dascriptian

1 T4 Seat SwitehvDeck Engagerian) 30 271178 Nut, Hx, Képs, 1/4-20 Thd.
ol Salely Swich . 1802 | Nut, mx, Ctrik, 1/4-20 Tha,

3 309285 awiteh Elsc/Ciutch Aclualor 32 120854 | Scréw, 1/4:20 x B/ In,

3 55511 Gable, Ballery, Negalive 33 302257 | Battery

4 271184 | Nuyl, Hx, Keps, 5/16+18 Thd. 1] 44 02812 |  Brackst, Battery Hola-Down

& 313430 Nut, 1/2-27 Hex 35 187745 |  Screw, 1/4-20 x 5/8 In,

8 §7444 | Tie Cable 3¢ 320854 |  Scraw, #8-32 x 1/2 In,

7 327349 Keay, Ignitien Switch

' E:} 327355 Nut, Switen
4 300194 | Bool, Switch

10§ 327852 | Switch, ignition
11 300834 [ Swilch, Ligh

12 §7581 Red, Battery Hold-Down
13 180305 Screw, 1/4-20 ¥ .38 In.
14 57769 Buly, ingigator

15 271482 | MNuj, Hox Keps #6-32 The.

16 32632 Wingriut

17 .| 308778 Lamp Holder, Low Fuel

18 304738 Minature Hour Metar

197 | 41482 | Press Glip

20 1 302031 Fuse, 15A-32V Spade Type
21 308201 Boot, Rubber (If 80 equipped)
22 | 328230 | wirng Harness

23 82872 | Bub Headlamp

24 203064 | Agsambly, Light Wirg

a8 857476 Dend Switch -

26 67220 Scraw, PhHJ, Tap #12% 1/2 |1,
27 310866 Sglonaig

28 120368 | Nut, Mx 5/18-24 Thd,

29 138485 | washeér, Lock 5/16 In,

17¢lg

£1°d CTOTON SZ:ST 10,87 NOC 862982257817 “1d3T 3IDINHIS ALHAENW



] T TRACTOR REPAIR PARTS |
40" TRACTOR MODEL NUMBEB D4013-000

L7930A

18 &7

FT d Zg¢naN

it
™
58]
<1

T0.81 NOL B62L9828579: (I "Ld30 ATIAAFS ADHANW



[ TRACTOR REPAIR PARTS
40" TRACTOR MODEL NUMBER D4013.000

KXuys  Parpy Gosenpiion Qty
1. 307763 QEGAL, GEAR SHIFT 8 SPEED ERG {
2 307784 DECAL, GEAR SHIFT, NEUTRAL 1
2 30730 DECAL WARMING ENGLISHFRENGH \
4 310493 NAMEPLATE, NOMA 1X6 GHROIGHEY 3
5 2320881 NAMEPLATE, LX-1240 8IGNATUYRE 4
3, 210487 DECAL, SHIFT-ON-THEGQ, SIGNATURE 1
7. 310408 . DECAL, STFUPE FENDER 91"
8. 313699 DECAL DEPRESS GL/BRAKE 1
8 313678 - DECAL, $TRIPE [
10 234417 NAMERLATE, STEER GAP GREY/QILVER 1
11 REFERENGE ONLY 1
12 314066 DECAL, 121/2 BS IC BLOWER HOQUSING 1
13. 16994 DEGAL DASM RN IS0 HALQO,SW 1
4. 2nsm RECAL EXPORT BL.OL.@® DEGK HT 1
15 318988 DECAL, DASH LH ENG/IBD 1
8, REFRERENCE QNLY 1
17. 34935 DECAL, DASH,EURQ FUEL ONLY 1
18 ageres DRCAL, OP INST, ERO TQR FRAME t
13, 311976 DECALINSTA FRENGH \
20, 318434 DECAL CUHR-FRENCH 1
21, 307820 DECAL, PARK BRAKE 1

. T 2. 308918 DECAL, BHIFT INQ. BL 1 :

Yoy e 28. 307808 DECAL, FR NS 1

18&

3l7a TEUIN FT:§T 1081 NOLD BBL9CLESTRIQT TLd3C 33IANIS AEMNNW



T

TIRE SIZE

11 x'd‘-,OO-‘
13 X500 -
15 X 6,00 -

"8 X6.50-
18 X 8.80 -

165 X 8.5G -
20 X800 -

20 X 10.00 -8
20 X 10,0010

23 X 950 -

12

2%
¥

S5

ﬁ%g
SN SSESSSNGY
USRS

--Au uBu

ncvl ¥ Dl

42295 319678 !
41080 319680 |
39830 318702 301140 313882 !

41081 319684 . 314839
319683 317400

41106 316701 313950
319685 319684 57164 344884

58276 319686 213654 |
55893 F19687 !
53655 318640 319688 3148370

MBI G 3

Tl

LIOTON 97557

=

T, a1

20

TR

L ' 8B 9ELRSI9: 0] "iad0 ATIAEIS

ﬁh&aﬁh



